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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing
Center (SRTC).The test results relate only to individual items of the samples which have been tested.
The certification and accreditation identifiers used in this report shall not be applicable to the tested
or calibrated samples thereof. The manufacturer shall not mark the tested samples or items (or a
separate part of the item) with the identifiers of certification and accreditation to mislead relevant
parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: 15th Building, No.30 Shixing Street, Shijingshan District, P.R.China
City: Beijing

Country or Region: P.R.China

Contacted person: Liu Jia

Tel: +86 10 57996183

Fax: +86 10 57996388

Email: liujiaf@srtc.org.cn

Designation Number: | CN1267

Registration number: | 239125

1.3 Applicant’s details

Company: ZTE Corporation
Address: ZTE Plaza, #55 Keji Road South, Hi-Tech, Industrial Park,
) Nanshan District,Shenzhen, Guangdong, 518057, P.R.China

1.4 Manufacturer’s details

Company: ZTE Corporation

Address: ZTE Plaza, #55 Keji Road South, Hi-Tech, Industrial Park,
' Nanshan District,Shenzhen, Guangdong, 518057, P.R.China
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FCC ID: SRQ-ZTEA52LITE2

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2022-03-14

Testing Start Date: 2022-03-16

Testing End Date: 2022-03-18
Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 40
Maximum Extreme 55 ---
Minimum Extreme -10 ---
Normal Supply Voltage (V d.c.): 3.85

Maximum Extreme Supply Voltage (V d.c.): 4.20

Minimum Extreme Supply Voltage (V d.c.): 3.50
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FCC ID: SRQ-ZTEA52LITE2

2 DESCRIPTION OF THE DEVICE UNDER TEST

2.1 Final Equipment Build Status

GSM850:
. Tx:824~849MHz Rx:869~894MHz
Frequency Range: PCS1900:
Tx:1850~1910MHz Rx:1930~1990MHz
Modulation Type: GPRS:GMSK
' EDGE: GMSK/8PSK
Emission Designator: 300KGXW/300KG7W
Duplex Mode: FDD
o GSM850:45MHz
Duplex Spacing: PCS1900:80MHz
Antenna Type: FPC Antenna

Antenna Gain:

GSM850: -2.55dBi/PCS1900: 0.54dBi
ERP = EIRP(Power +Gain) — 2.15 (dB)

Power Supply:

DC supply

Software Revision:

W1.0.0_A52_Lite TEL
(SW_M19966HA1 V005 M10 NF ZTE A52 LITE USR TEST)

Hardware Revision:

19966_1_10

IMEI:

863225060006250

2.2 Support Equipment

The following support equipment was used to exercise the DUT during testing:

N/A
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3 REFERENCE SPECIFICATION

Specification Version Title
FCC Part2 2021 Frequency f'allocatlons and radio treaty matters; general rules

and regulations

FCC Part22 2021 Public mobile services

FCC Part24 2021 Personal communications services

ANS| C63.26 2021 Amerlcgn natlonal' stgndard for cpmpllapce testing of
transmitters used in licensed radio services

KDB 971168 April 9, | Measurement guidance for certification of licensed digital

D01 2018 transmitters
March Land Mobile FM or PM Communications Equipment
TIA-603-E-2016 | 5516" | Measurement and Performance Standards

4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning
PASS Test result shows that the requirements of the relevant specification have
been met.
FAIL Test result shows that the requirements of the relevant specification have
not been met.
NT Normal Temperature
NV Nominal voltage
HV High voltage
LV Low voltage
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5 RESULT SUMMARY

No. Test case FCC reference Verdict

1 RF Power Output 2.1046 Pass

Effective Radiated Power and
2 . _ . 22.913(a)(5)/24.232(c) Pass
Effective Isotropic Radiated Power

3 Occupied Bandwidth 2.1049 Pass

4 Emission Bandwidth 2.1049 Pass

5 Spurious Emissions at antenna terminals 2.1051/22.917(a)/24.238(a) Pass

6 Band Edges Compliance 2.1051/22.917(a)/24.238(a) Pass
7 Frequency Stability 2.1055/22.355/24.235 Pass
8 Radiated Spurious Emissions 2.1053/22.917(a)/24.238(a) Pass
9 Peak-Average Ratio 24.232(d) Pass
This Test Report Is Issued by: Checked by:
Mr. Peng Zhen — Mr. Li Bin
Z . B,
Tested by: Issued date:
Mr. Liu Ce
pichan 20220714
XA
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6 TEST RESULT

6.1 RF Power Output

Rule Part(s)
FCC Part 2.1046

Test Setup:

RF output
EUT GSM Mobile Station Tester

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels (Low, Middle and High channels)

Limits: No specific conduct power requirements in part 2.1046.

Test result:
The test results are shown in Appendix A.
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6.2 Effective Radiated Power and Effective Isotropic Radiated Power
Rule Part(s)
FCC Part 22.913(a)(5)/Part 24.232(c)
Test setup:
RF output
EUT Mobile Station Tester

Test procedure:

KDB 971168 D01 v03r01 — Section 5.6

Test Settings

Subclause 5.2.5.5 of ANSI C63.26-2015 is applicable, along with the following provisions.
For personal/portable radios utilizing an integral antenna, the factor LC is typically negligible.
However, in a fixed station transmit system that utilizes a long cable run between the
transmitter and the transmitting antenna, this factor can be significant. The minimum cable
loss should be used in this equation.

The relevant equation for determining the ERP or EIRP from the conducted RF output power
measured is:

ERP/EIRP = PMeas — LC + GT

Where:

ERP/EIRP = effective or equivalen radiated power, respectively (expressed in the same units
as PMeas, typically dBW or dBm)

PMeas = measured transmitter output power or PSD, in dBW or dBm

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB
GT = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

Limits for GSM850:
Operation Mode Power Step E.R.P. (dBm)
GSM 5 <38.45
GPRS 3 <38.45
Limits for PCS1900:
Operation Mode Power Step E..LR.P. (dBm)
GSM 0 <33
GPRS 3 <33
Test result:

The test results are shown in Appendix A.
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6.3 Occupied Bandwidth

Rule Part(s)
Part 2.1049
Test Setup:
GSM Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 4.2

Test Settings

1. The signal analyzer’s automatic bandwidth measurement capability was used to perform
the 99% occupied bandwidth and the 26dB bandwidth. The bandwidth measurement was
not influenced by any intermediate power nulls in the fundamental emission.

2. RBW =1 - 5% of the expected OBW

3. VBW = 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

8. If necessary, steps 2 — 7 were repeated after changing the RBW such that it would be
within 1 — 5% of the 99% occupied bandwidth observed in Step 7

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:
The test results are shown in Appendix A.
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6.4 Emission Bandwidth-

Rule Part(s)
Part 2.1049
Test Setup:
GSM Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 4.2

Test Settings

1. The signal analyzer’s automatic bandwidth measurement capability was used to perform
the 26dB occupied bandwidth and the 26dB bandwidth. The bandwidth measurement was
not influenced by any intermediate power nulls in the fundamental emission.

2. RBW =1 — 5% of the expected OBW

3. VBW = 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

8. If necessary, steps 2 — 7 were repeated after changing the RBW such that it would be
within 1 — 5% of the emission bandwidth observed in Step 7

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:
The test results are shown in Appendix A.
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6.5 Spurious Emissions at antenna terminal

Rule Part(s)
FCC Part 2.1053/22.917 (a)/ 24.238(a)
Test Setup:
GSM Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 6.0

Test Settings

1. Start frequency was set to 30MHz and stop frequency was set to 10GHz for Cell, 20GHz
for PCS

2. RBW=100 kHz (For below 1GHz), 1MHz (For above 1GHz)

3. VBW = 3 x RBW

4. Detector = RMS

5. Trace mode = trace average for continuous emissions, max hold for pulse emissions

6. Sweep time = auto couple

7. The trace was allowed to stabilize

Limits:
The minimum permissible attenuation level of any spurious emission is 43+log 10(P [watts)),
where P is the transmitter power in Watts.

Test result:
The test results are shown in Appendix A.
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6.6 Band Edges Compliance
Rule Part (s)
FCC Part 2.1051/ 22.917(a) /Part 24.238(a)
Test Setup:
GSM Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 6.0

Test Settings

1. Start and stop frequency were set such that the band edge would be placed in the center
of the plot

. Span=2MHz

. RBW > 1% of the emission bandwidth

. VBW > 3 x RBW

. Detector = RMS

. Number of sweep points = 2 x Span/RBW

. Trace mode = trace average for continuous emissions, max hold for pulse emissions
. Sweep time = auto couple

. The trace was allowed to stabilize

O©Co~NOOGPWDN

Limit: The minimum permissible attenuation level of any spurious emission is 43+log1o (P
watts]), Where P is the transmitter power in Watts.

Test result:
The test results are shown in Appendix A.
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6.7 Frequency Stability

Rule Part(s)
FCC Part 2.1055/22.355 /Part 24.235
Test setup:

P Climate Chamber ¢

: EUT :

. U GSM Mobile Station Tester

DC
Power Supply

Test Procedure:
ANSI/TIA-603-E-2016

Test Settings

1. The carrier frequency of the transmitter is measured at room temperature (20°C to provide
a reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying
power to the transmitter. Measurement of the carrier frequency of the transmitter is made
within one minute after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C (The
temperature range can be declared by the manufacturer). A period of at least one half-hour
is provided to allow stabilization of the equipment at each temperature level.

Limits: For Part 22, the frequency stability of the transmitter shall be maintained
within£0.00025% (2.5 ppm) of the center frequency. For Part 24, the frequency stability
shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.

Test result:
The test results are shown in Appendix A.
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6.8 Radiated Spurious Emissions
Rule Part(s)
FCC Part2.1053/ 22.917(a)/Part 24.238(a)
Test Setup:
L1
4m
F _\rieasu.remem;'
Distance
Ant
EUT —‘ 5
|
| | |_
Turntable |ggor1sm| 1M
‘ RF Test
Receiver
[ —
il
Ground Plane
Step 1
1
4m
Measuremem-'—‘
Substituf; i Distance
substitution An Ant
G |
l ] ‘
Turn Table
0.8mor 1.5 lm
3:1-8 i RF Test
Geh ‘ I | Receiver
< S
Ground Plane
Step 2
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Test procedure:

The measurements procedures in TIA-603-E-2016 are used.

The spectrum was scanned from 30MHz to the 10th harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the chamber. EUT was placed on a 0.8m (f<1GHz)/

1.5m (f>1GHz) high non-conductive table at a 3 meters test distance from the test receive
antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT. The
height of receiving antenna from 1m to 4m and varies in certain range to find the maximum
power value. A radio link shall be established between EUT and Tester. The output power of
the cell signal of the tester will be decreased until the output power of the EUT reach a
maximum value. A peak detector is used and RBW is set to 100 kHz (f<1GHz)/1MHz
(f>1GHz). The antenna shall be performed under horizontal and vertical polarization. The
turn table shall be rotated from 0 to 360 degrees for detecting the maximum power value on
spectrum analyzer or receiver. The spectrum analyzer scans from 30MHz to 10th harmonic
of the carrier. A notch filter is necessary in the band near to the carrier frequency. A high pass
filter is needed to avoid the distortion of the testing equipment in the band above the carrier
frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator and the level
will be adjusted till the same power value on the spectrum analyzer or receiver. The level of
the spurious emissions can be calculated through the level of the signal generator, cable
loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:

Power (EIRP) = Pmea+ Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
antenna gain of 11dB are added.

P=Pmea+Pca+Ga=(-20dBm)+(-30dB)+(11dB)= -39dBm

Note: We tested both horizontal and vertical polarization, but only the largest numerical
polarity of the two polarities was recorded in the final report.

Test result:

The test results are shown in Appendix B.
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6.9 Peak-Average Ratio

Rule Part(s)
FCC Part 24.232(d)

Test Setup:

GSM Mobile Station Tester

RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 5.7.1

Test settings:

1. The signal analyzer’s CCDF measurement profile is enabled

2. Frequency = carrier center frequency

3. Measurement BW > Emission bandwidth of signal

4. The signal analyzer was set to collect one million samples to generate the CCDF curve

5. The measurement interval was set depending on the type of signal analyzed. For
continuous signals (>98% duty cycle), the measurement interval was set to 1ms. For burst
transmissions, the spectrum analyzer is set to use an internal “RF Burst” trigger that is
synced with an incoming pulse and the measurement interval is set to less than the duration
of the “on time” of one burst to ensure that energy is only captured during a time in which the
transmitter is operating at maximum power

Limits: the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

Test result:
The test results are shown in Appendix A
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7 MEASUREMENT UNCERTAINTIES

ltems Uncertainty
RF Power Output 0.6 dB
Effective Radi_ated P.ower and Effective 0.6 dB
Isotropic Radiated Power
Occupied Bandwidth 3kHz
Emission Bandwidth 3kHz
Peak-Average Ratio 0.8dB
Frequency Stability 48Hz
Band Edges Compliance 1.2dB
9kHz~2GHz 1.2dB
Spurious Emissions at antenna terminal 26~3.6GHz 1408
3.6G~8GHz 2.2dB
8G~12.75GHz 2.7dB
30MHz~200MHz 4.88dB
Radiated Emission Measurement 200MHz~1GHz 4.87dB
1GHz~18GHz 4.58dB
18GHz~40GHz 4.35dB
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8 TEST EQUIPMENTS
No. Name/Model Manufacturer S/N Calibration Calibration
Date Due Date
1 Mobile Station Tester / MT8820C Anritsu 6201300660 | 2022.06.21 2023.06.20
Radio Communication Station /
2 CMW500 R&S 161702 2022.06.21 2023.06.20
3 Spectrum Analyzer / FSV40 R&S 101065 2022.06.21 2023.06.20
4 Spectrum Analyzer / N9020A Agilent MY48010771 | 2022.05.18 | 2023.05.17
5 Power Divider / 11667A HP 19632 2022.06.21 2023.06.20
6 DC Power Supply / E3645A Agilent MY40000741 | 2022.04.22 | 2023.04.21
7 Temperature chamber / SH241 ESPEC 92013758 2022.06.21 2023.06.20
Fully-Anechoic Chamber /
8 12.65mx8.03mx7.50m FRANKONIA =1 - e e
Semi-Anechoic/Chamber /
9 23.18mx16.88mx9.60m Bt R e
10 Turn table Diameter:1m FRANKONIA | = —— | e | e
11 Turn table Diameter:5m FRANKONIA | = | e | e
12 Antenna master FAC(MA4.0) MATURO | —— | = | -
13 Antenna master SAC(MA4.0) MATURO |  —— | ——— |
Shielding room /
14 9.080mx5.255mx3.525m FRANKONIA =1 - e e
Double-Ridged Waveguide Horn
15 Antenna / HE 907 R&S 100512 2022.06.21 2023.06.20
Double-Ridged Waveguide Horn
16 Antenna / HE 907 R&S 100513 2022.06.21 2023.06.20
17 Ultra log antenna / HL562 R&S 100016 2022.06.21 2023.06.20
18 Receive antenna /3160-09 SCHWARZ-BECK | 002058-002 | 2022.06.21 2023.06.20
19 EMI test receiver / ESI 40 R&S 100015 2022.06.21 2023.06.20
20 EMI test receiver / ESCS30 R&S 100029 2022.06.21 2023.06.20
21 Receive antenna / HL562 R&S 100167 2022.06.21 2023.06.20
22 AMN / ENV216 R&S 3560.6550.12 | 2022.06.21 2023.06.20
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FCC ID: SRQ-ZTEAS2LITE2

APPENDIX A — TEST DATA OF CONDUCTED EMISSION

1. RF Power Output
GSM850
GSM Measured Power:

Carrier frequency

Channel No.

RF Power Output

(MHz) (dBm)
824.2 128 29.30
836.4 189 29.21
848.8 251 29.13

GPRS Measured Power:

Carrier frequency

RF Power Output

(MHz) Channel No. TX Mode (dBm)
824.2 128 29.29
836.4 189 4Down1Up 29.21
848.8 251 29.14
824.2 128 27.15
836.4 189 3Down2Up 27.09
848.8 251 27.02
824.2 128 25.01
836.4 189 2Down3Up 24.95
848.8 251 24.89
824.2 128 22.89
836.4 189 1Down4Up 22.85
848.8 251 22.81
EGPRS (8PSK) Measured Power:

Ca”'e('lv‘;[_'e;)“ency Channel No. TX Mode = P‘z‘é"g:n?“tp“t
824.2 128 22.08
836.4 189 4Down1Up 22.29
848.8 251 21.88
824.2 128 20.63
836.4 189 3Down2Up 22.78
848.8 251 22.99
824.2 128 19.33
836.4 189 2Down3Up 20.78
848.8 251 19.22
824.2 128 19.80
836.4 189 1Down4Up 17.69
848.8 251 18.63
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No.: SRTC2022-9004(F)-22070702(A)
FCC ID: SRQ-ZTEA52LITE2

2. Occupied Bandwidth
GSM850

GSM MODE:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (kHz)
824.2 128 247.47
836.4 189 250.36
848.8 251 250.36
GPRS MODE:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (kHz)
824.2 128 253.26
836.4 189 248.91
848.8 251 240.23
EGPRS (8PSK) MODE:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (kHz)
824.2 128 243.13
836.4 189 251.81
848.8 251 234.44
GSM850
GSM MODE:
Spectrum | [%]
Ref Leval 30.00 dBm offser 14.44 dB & RBW 10 kH=
jes ALE 40 de 189.6 HEs & YBW 30 kHz Mode Auto FET
SGL Count 100/100
@ 1Pk Max
M1[1] 51.88 dBm
20 dBm = \rv—W Occ Bw 247»465;38495 kHz
10 dBrr P/J\‘IN\{J \ )
O dBm ?(\
.’
J .
T
-30 dBm g
40 dBm . \f)( \\,\Vv\r
/St v S R
-60 dBm
CF 824.2 VIHZ H91 pts — Span 1.0 MHZ
L JU -

Channel 128
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SI !I C No.: SRTC2022-9004(F)-22070702(A)
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EF e e FCC ID: SRQ-ZTEAS2LITE2

Spectrum I 'Iv:tl

Ref Level 30.00 dBm Offset 14.4<4 db e RBW 10 kHz

jes ALt <0 de SWT 129.6 P = YBW 30 kHz Mode Auta FFT
SGL Count 1007100

@ 1Pk Max

M1[11 -51.29 dBm
B35.90000 MHZ
20 dBm FAvAm = A Occ Bw 250.861794501 kHz

10 dBm - r
Fad <,
¥ Wy
20 dBm Sl ‘f{ L\L AN

~ o 1

-30 dBm

-40 dBm F\ \m\f\
1;}3@“pﬂf\, -\"\ 'f\r\/\“n

=60 dBm

CF 836.4 VIH=z 691 pts Span 1.0 MHz
m—
JT , A0

Sate: IS .MARGFOSE 10123047

L

Channel 189
Spectrum I [@

Ref Level 30.00 dBm Offset 14.4<4 db e RBW 10 kHz

jes ALt <0 de SWT 129.6 P = YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -50.81 dBm

849.30000 MHZ

20 dBm > I\W\L{\ Occ Bw 250.361794501 kHz
i ﬁfJ T -
10 dBm /'c‘“‘ \-\X\
O dBm J “'l
-10 dBm / ”‘\
~
-20 dBm Mll'{ i

-30 dBm

-40 dBm
e il T o

-60 dBm
CF 848.8 VMIH=z 691 pts — Span 1.0 MHz
L JU J L
Channel 251
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M.MI ..;. I ,,: i No.: SRTC2022-9004(F)-22070702(A)
EREAREARCARNR FCC ID: SRQ-ZTEA52LITE2
GPRS MODE:

Spectrum |

==
4
Ref Level 30.00 dBm Ooffset 14.44 dB & RBW 10 kH=z

jes ALT 40 dB SWT 189.6 ps & VWBW 30 kHz
SGL Count 100/100

@ 1Pk Max

Mode Auto FFT

MA[1] -50.77 dBm
823.70000
20 dBm

MHzZ
m W”\l Occ Bw 253.256150506 kHz
10 dBm =

ks iy
-10 dBm /J \

S S A

i)

\f"\’\
-30 dBm fj

-40 dBm e \f\\
1 ,f\J*\./J

Zlde \v\f\ﬂ

s
-60 dBm
CF BZ4.Z MHZ 691 pts Span 1.0 MHZz
—
L J1 J 496
Sete: 15 MAR.ZGZS 1G:38:53

Channel 128
Spectrum I

I:I:I:tl
e
Ref Level 30.00 dBm Ooffset 14.44 dBE e RBW 10 kHz

jes ALt <0 de SWT 129.6 P = YBW 30 kHz
SGL Count 1007100

@ 1Pk Max

Mode Auta FFT

M1[11 ~50.59 dBm
835.90000 MHZ
20 dBm Al

NJJ\! s -':,],\‘J\J\OCC Bwe 248.914616498 kHz
10 dBm = ) =z
o dBm rFJ L\U

-10 dBm // &

-20 di&m /,ﬂrr“"\i /J \I} q,_q“ﬂ‘

-30 dBm ,\\/\
-40 dBm ’f\) \"

i N
e Ol \ﬂ\ VAl L=
f o
-50 dBm
CF 836.4 VMIH=z 691 pts Span 1.0 MHz
—
L J1 J -

Sate: 15 MAR.TCES

Channel 189
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No.: SRTC2022-9004(F)-22070702(A)
EF e e FCC ID: SRQ-ZTEAS2LITE2
Spectrum I 'Ivnl
Ref Level 30.00 dBm Ooffset 14.44 dBE e RBW 10 kHz
jes ALt <0 de SWT 1988.6 ps = VYBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -50.099 dBm
849.30000 MHz
20 dBm T Occ Bw 240.25154684680 kHz
T
10 dBm - Dl

s o P %
o e "

;( pY
-20 dam AtV W

P
{\/Jl i = L\
-30 dam f

-y
v
-40 dBm o fv‘f

a—I' ﬁ
s LY
=0 dmoh [\ il 1 Y I
i LV
-60 dam
CF B848.8 MH=z 691 pts Span 1.0 MHz
—
L J J we
Sete: 15.MAR.LTCTS 10:4%:13
Channel 251
Spectrum I 'Ivnl
Ref Level 30.00 dBm  Offset 14.44 dB e RBW 10 kHz
js ALt 40 dB SWT  180.6 ps & YBW 30 kHz Mode Auto FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -54.13 dBm
823.70000 MHz
20 dBm Occ Bw 243.1259044686 kHz
10 dBm et

e
O dBrn T.PVW ‘\l/\i
<
-10 dBm /

“'\
/’ 1

wy
¥ \
-30 dem M - Ay
il "
-40 dBm

i
I '\\
+ N\ A
-50 dBm =
S i N
-50 dBam
CF 824.2 VMiIHz 691 pts Span 1.0 MHz
m—
L JU ] e
“ete: 1S . MAR.ZPCSD 1C: 47 45

Channel 128
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EREAREARCARNR FCC ID: SRQ-ZTEA52LITE2

Spectrum I 'Iv:tl

Ref Level 30.00 dBm Offset 14.4<4 db e RBW 10 kHz

jes ALt <0 de SWT 129.6 P = YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -53.11 dBm

B835.90000 MHZ

20 dBm f\/‘\(\r/ W‘I\ Occ Bw 251.808972504 kHz
10 dBem T =t
7 ™,
o dBm }jr —\

-10 dBm J/ \\
-20 dBm it £

-30 dem / u
-40 dBm \’{N ,N"\L
dphi=y w ™ -
-60 dBm
CF 836.4 VIH=z 691 pts Span 1.0 MHz
m—
L JU ] e
“ete: 1S . MAR.ZPCSD 1C: 8302

Channel 189
Spectrum I [@

Ref Level 30.00 dBm Offset 14.4<4 db e RBW 10 kHz

jes ALt <0 de SWT 129.6 P = YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -53.35 dBm
849.30000 MHZ
20 dBm Occ Bw 2394.442836469 kHz

10 dBm J‘Nnr AN vy,

0 dBm i
i o W
e F %
S ™ vf\( \v ullV

-40 dBm rJ‘J[\f/ \A’\_\
o V\W

-50 dBm y v T
£ vt M A e
-60 dam
CF B848.8 MH=z 691 pts Span 1.0 MHz
—
L J1 J -
Sete: 15 MAR.ZCFZ 1C:42:38

Channel 251
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No.: SRTC2022-9004(F)-22070702(A)
FCC ID: SRQ-ZTEA52LITE2

3. Emission Bandwidth
GSM850

GSM MODE:
Carrier frequency Bandwidth of -26dB
(MHZz) G s transmitter power(kHz)
824.2 128 312.60
836.4 189 306.80
848.8 251 319.80
GPRS MODE:
Carrier frequency Bandwidth of -26dB
(MHz) Channel No. (kHz)
824.2 128 315.50
836.4 189 315.50
848.8 251 314.00
EGPRS (8PSK) MODE:
Carrier frequency Bandwidth of -26dB
(MHz) G transmitter power(kHz)
824.2 128 305.40
836.4 189 322.70
848.8 251 312.60
GSM850
GSM MODE:
Spectrum | [%]
Ref Leval 30.00 dBm offser 14.44 dB RBW 10 kHz
jes ALE 40 de SWT 189.6 HEs & YBW 30 kHz Mode Auto FET
SGL Count 100/100
@ 1Pk Max
M1 ~Mi[1l 21.02 dBm
ROzeBm =i !‘ ~. ndB 82{23;:,?13'3[{\
T > [‘vrﬂ —— i DLQ.GODDDDOZDSD::;I I;
0O dBm T;P/ i’ = -
-10 dBm r“?r \
-20 dBm Fmin s / \
el .
-30 dBm Y
-40 dBm ’(‘/i F\’\
A .Y
=5 B0 7 ) VA
CF 824.2 VIHZ 691 pts Span 1.0 MHZz
Marker
Type | RrRef | Trc | stimulus | RESJ)EII"ISEE | Fuz:t;?jr‘\”n ! Function Result — I
1 T e
T2| | 1 824,3577 MHz | -5.09 dBm Q factor | 26326.8
( X ] v
Channel 128
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The e i, rnonbcring bt Tl st No

: SRTC2022-9004(F)-22070702(A)
B MR e

FCC ID: SRQ-ZTEAS2LITE2

Spectrum I mv I
Ref Level 30.00 dBm Ooffset 14.44 diB RBW 10 kHz
jes At <0 de SWT 1289.6 Pz & YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
B Mi[1] 21.61 dBm
836.40720 MHz
EazeRm NJV h\-ﬂf\gu 26.00 dB
306.800000000 kHz
oidam Q fagior 2726.2
0 dBm /*; ,*;\k
-10 d&m 7 -\
-20 dBm i B i
o e
-30 dBm
40 dB M — A
-5 dpiy e
J el
-50 dBm
CF 836.4 MHz 691 pts Span 1.0 MHz
Marker
Type | rRef | Trc | stimulus Responsea |  Funcrion Function Resulr |
M1 1 836.4072 MHz 21.61 dBm ndE down 306.6 kHz |
T1 | B836.2466 MHz | -4.53 dBm | ndB 26.00 dB |
T2 1 2836.5534 MHz -4,78 dBm Q factor 2726.2 |
- —
L JU ] oo

Channel 189
Spectrum I

(=== g
i
Ref Level 30.00 dBm  Offset 14.44 dB RBW 10 kHz
fes ALt 40 dB SWT 188.6 ps & YBW 20 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1 M1[1] 1.40 dBm
o] 848.82750 MHz
il r’(‘lﬁ’! ‘\_r\“ ndB 26.00 dB
e e 319.800000000 kHz
! /\,\ I}t\“l:_l\: 2654.0
0 dBm -— —~
o

-10 dBm { \SZL

=20 dBm

-30 d&m

-40 dBm

=5

- \_\“\Nw'-’—-
Eatan
-50 dBm
CF 848.8 VMIHz 691 pts Span 1.0 MHz
Marker
Type | rRef | Trc | stimulus | Responsa |  Funcrion Function Resulr |
M1 1 848.8275 MHz 21.40 dBm ndE down 319.6 kHz |
T1 | 1 6848.5365 MHz | -4.68 dBm | ndB 26.00 dB |
T2 1 248.9563 MHz -4.43 dBm Q factor 2654.0 |
- —
L JU ] oo
Sate: 15.MAR.ZCZT  1€:3a5:34

Channel 251
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No.: SRTC2022-9004(F)-22070702(A)

FCC ID: SRQ-ZTEAS2LITE2

GPRS MODE:

Spectrurm | mv I
Ref Lavael 30.00 dem  Offset 14.44 di RBW 10 kHz
js Att 40 dB SWT  180.6 ps e VBW 30 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
3 ETEN] 21.57 dBm
824.20870 MHz
Sl f/ e ndB 26.00 dB
P 315.500000000 kH=z
10 dB
" o~ q\(&s&ur 2612.5
0 dem ;{‘} i(_,
-10 dBm /-:‘ \\
-20 dBm (, L‘//V-\ (0,
-30 dRm o e
-40 dBm 24 J\\
../f ‘j’-\'\{ ¥
"digzd%,:y v
-60 dBm
CF BZ4.7 MHzZ 691 pts Span 1.0 MHz
Marker
Type | Ref | Trc | stimulus | Response |  Function Function Result |l
M1 1] B24.2087 MHz 21.57 dBm ndB down 315.5 kHz |
T1 1 ©024.0427 MHz | —4.79 dem | ndp 26.00 db |
T2 1 824.3592 MHz -5.03 dBm Q factor 2612.5 |
- —
{ JU J o
e te 15 . MAR.ZCES FC @257
Channel 128
Spectrum I mv I
Ref Level 30.00 dBm Ooffset 14.44 diB RBW 10 kHz
jes At <0 de SWT 1289.6 Pz & YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
F P MI[1] 21.60 dBm
836.40580 MHz
EazeRm [J\J.AVJJ K ndB 26.00 dB
815.500000000 kHz
e ‘Nf.m- dor 2651.2
0 dBem 17 \%:’
-10 d&m }‘ V’\
-20 dem /_, FANS / f\v\“_
-30 dBm \’\
-40 dBm vz J‘" A,
il A
| /56, da L
-50 dBm
CF 836.4 MHz 691 pts Span 1.0 MHz
Marker
Type | rRef | Trc | stimulus | Responsea |  Funcrion Function Resulr |
M1 1 836.4058 MHz 21.60 dBm ndE down 315.5 kHz |
T1 1 B836.2423 MHz | -4.27 dBm | ndB 26.00 dB |
T2 1 836.5577 MHz -3.80 dBm Q factor 2651.2 |
.
L JU

Channel 189
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No.: SRTC2022-9004(F)-22070702(A)
(B 7o R M T FCC ID: SRQ-ZTEA52LITE2
Spectrum I

===
< I
Ref Level 30.00 dem  Offset 14,44 db RBW 10 kHz
js At 40 dB SWT  189.6 ps & YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
= M1[1] 20.79 dBm
50 dBm =,

848.81450 MHz
N ndB

‘{j\f\r\ur" 26 .00 dB
10 dBm 314.000000000 kHz
Q féstor

2702.9
O dBm r/-f\ r=

-10 dBm fy ‘i,
-20 dBm ’/ \‘”"
-30 dBm /\[ v\’\

™ N
7
-40 dem /.r-f \,\ -
o d l_rf‘u-J s e e WY
| rS0 dR ¥
-50 dBm
CF 848.8 VMIHz 691 pts Span 1.0 MHz
Marker
Type | rRef | Trc | stimulus | Responsea |  Funcrion Function Resulr |
[ M1 1 548.8145 MH=z 20.72 dBm ndE down 314.0 kHz |
I T1 | 1 6848.5423 MHz | -5.06 dBm | ndB 26.00 dB |
T2 | 1 248.0562 MH= | -5.47 dBm G factor 27029 |
- —
L JU ] oo
=ste: 15.MAR.ZCZZ 1C:42:70
Channel 251
Spectrum I mv I
Ref Level 30.00 dBm Ooffset 14.44 diB RBW 10 kHz
jes At <0 de SWT 1289.6 Pz & YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1i[1] 13.75 dBm
824.24920 MHz
eazciBm M1 ndB 26 .00 dB
o ko PN BwW 305.400000000 kHz
! e 3 -"-\\Q factor 2699.3
f |
O dBm s v\,\
-10 dBm };fr"/ x\i\
-20 dBm ’
1/ N
-30 dBm fo\’ H\ﬁm\
-40 dem ;.*/\ i
N
5% dam o | i, |
\,.,-\.\_‘/
-50 dBm
CF 824.2 VMIHz 691 pts Span 1.0 MHz
Marker
Type | rRef | Trc | stimulus | Responsa |  Funcrion Function Resulr |
[ M1 1 824.2492 MHz 13.75 dBm ndE down 305.4 kHz |
I T1 | 1 B824.0466 MHz | -12.22 dem | ndB 26.00 dB |
T2 i 1 824.352 MHz | -12.28 dBm G factor 26002 |
- —
L JU ] oo
Tete 35 MAR.ZCZF 1Cz 41 a7

Channel 128
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Spectrum I mv I
Ref Level 30.00 dBm Ooffset 14.44 diB RBW 10 kHz
jes At <0 de SWT 1289.6 Pz & YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1[1] 1Z.35 dBm
836.43470 MHz
eazciBm 1 ndB 26.00 dB
Bw 822.700000000 kHz
3,
oidam J i P = M‘Q’Icn:lur 2591.8
O dBm /J/"(H '\"L\,‘
-10 dém ;V,v =
-20 dBm r’f( \\
-30 dBm /‘ff’/\ & .,\\V
-40 dem N\{ 'y T,
'rﬁ‘Dhg/E\\r_!j ArAs — YA A
-50 dBm
CF 836.4 MHz 691 pts Span 1.0 MHz
Marker
Type | rRef | Trc | stimulus | Responsa |  Funcrion Function Resulr |
M1 1 836.4347 MHz 12.35 dBm ndE down 322.7 kHz |
T1 | 1 B836.2408 MHz | -13.80 dém | ndB 26.00 dB |
T2 1 836.5635 MHz -13.84 dBm Q factor 2591.8 |
- —
L JU ] oo
Tete 18 MAR.PCZD 1Cz &

Channel 189
Spectrum I [@

Ref Level 30.00 dém  Offset 14.44 dB RBW 10 kHz
js At 40 dB SWT  189.6 ps & YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1[1] 13.17 dBm
048.80290 MHz
il 1 ndB 26 .00 dB
- B
~ w 912.600000000 kHz
10dBm H\,f" g factor 2715.4

0 dBm l’_fh‘( \T’)
<

-10 dBm (y
-20 dBm
i Y

-30 d&m ;/-J\J \\,

-40 dBm
7
B e T e
-60 dBm
GF 848.8 Mz 691 pts Span 1.0 Miiz

Marker
Function Resulr |

Type | Ref | Trc | stimulus | Responsa |  Funcrion
[ 1 B48.8029 MHz 13.17 dBm ndE down 312.6 kHz |
T1 | 1 B848.6423 MHz | -12.70 dBm | nde 26.00 dB |
T2 1 248.9542 MHz -13.24 dBm Q factor 2715.4 |
- —
L JU ] oo
“ete: 1S . MAR.ZPCSD 1C: 844 : 085

Channel 251
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SRTC

4. Spurious Emissions at antenna terminal
GSM850

GSM MODE:

Spectrurm | [@

Ref Level 20.00 dEm Offset 14.94 dB & RBW 1 vHz
j=» Attt 40 dB e SWT 100 ms & YBW 2 MH:z
SGL Count 2020

@ 1Pk Max

No.: SRTC2022-9004(F)-22070702(A)
FCC ID: SRQ-ZTEA52LITE2

mMode Auto Sweep

20 dBm

10 dBm

0 dem

-10 dBm

D1 -12.000 dBm

-20 dBm

-40 dBm

-50 dem

-60 d&m

Start 1.0 GHZ 691 pts

Stop 10.0 GH=Z

Ji ] e

Channel 128
Spectrurm | [@

Ref Lewvel Z20.00 dBm Offset 14.44 dB & RBW 100 kHz

= ALt 30 dB & SWT 100 ms & YBW 300 kHz
SGL Count 20/20

@ 1Pk Max

Mode Auto Sweep

10 dBm

0 dBm

-10 dem

D1 -13.000 dBm

-20 dBm

-30 dBm

-40 dim

-50 dBm

hostt_ et et it b b sty L ot gt ol sttt fid it ol ST ST

-50 d&m

-70O dam

Start 30.0 VIHZ 691 pts

Stop 1.0 GH=Z

I J o

Channel 128
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The e ki, Tt e No.: SRTC2022-9004(F)-22070702(A)
EF e e FCC ID: SRQ-ZTEAS52LITE2
Spectrum | l':%Z |

Ref Lewel =0.00 dBm Offsat 14.44 dB & RBW 1 MHz
= ALt

40 dB & SWT 100 ms & VBW 3 MHz
SGL Count 20/20

@ 1Pk Max

mode suto Sweep

D1 -13.000 denr

Start 1.0 GH= 691 pts Stop 10.0 GH=Z
il ] e,
Tote 1% . MAR.ZOSDT A E G 3S
Channel 189
Spectrum | lmv |
Ref Lewel 20.00 dBm Offset 14.44 dB & RBW 100 kH=z

e ALE 30 dB & SWT 100 ms & YBW 300 kH=z Mode Auto Sweep

SGL Count 20720

@ 1Pk Max

10 dBm

0 dBm

-10 dem

D1 -13.000 dBnr

-20 dBm

-30 dBm

-40 dBam
-50 de 4

o hostt_ et et it b b sty L ot gt ol sttt fid it ol A CRERELIEITT BTSCTENG R R
-60 d&m
-70O dam
Start 30.0 VIH=z 691 pts Stop 1.0 GHZ
il ] e,

Channel 189
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The e ki, Tt e No.: SRTC2022-9004(F)-22070702(A)
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No.: SRTC2022-9004(F)-22070702(A)

e FCC ID: SRQ-ZTEA52LITE2
6. Frequency Stability
GSM850
GSM MODE:
Test Result (ppm)@NV
Temperature(°C)
Channel 128 Channel 190 Channel 251
-10 0.009 0.006 0.002
-0 0.005 0.005 0.006
+10 0.005 0.013 0.013
+30 0.004 0.000 0.008
+40 0.002 -0.001 0.003
+50 0.004 0.003 0.013
Test Result (ppm)@NT
Voltage
Channel 128 Channel 190 Channel 251
LV 0.008 0.009 0.000
HV 0.006 0.007 0.005
GPRS MODE:
Test Result (ppm)@NV
Temperature(°C)
Channel 128 Channel 190 Channel 251
-10 0.004 0.003 -0.005
-0 0.004 0.007 -0.006
+10 0.008 0.008 0.002
+30 0.001 0.003 -0.003
+40 -0.006 0.003 -0.014
+50 -0.007 -0.006 -0.006
Test Result (ppm)@NT
Voltage
Channel 128 Channel 190 Channel 251
LV 0.001 0.010 -0.006
HV -0.003 -0.008 -0.010
EGPRS (8PSK) MODE:
Test Result (ppm)@NV
Temperature(°C)
Channel 128 Channel 190 Channel 251
-10 0.016 0.009 -0.001
-0 0.010 0.002 -0.009
+10 0.013 0.013 0.003
+30 0.009 0.002 -0.008
+40 0.007 -0.002 -0.007
+50 0.008 0.000 -0.002
Test Result (ppm)@NT
Voltage
Channel 128 Channel 190 Channel 251
LV 0.014 0.011 0.005
HV 0.021 0.002 -0.006
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No.: SRTC2022-9004(F)-22070702(A)
FCC ID: SRQ-ZTEA52LITE2
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No.: SRTC2022-9004(F)-22070702(A)
FCC ID: SRQ-ZTEA52LITE2

8. Effective Radiated Power and Effective Isotropic Radiated Power

GSM850

GSM Measured Power:

Carrle(rlvll‘lﬁg)uency Channel No. Condtzgtgr?‘] )Power ER(’(I;’I;IETI]I;{P ERI(D\j\I/E)IRP
824.2 128 29.30 24.60 0.288
836.4 189 29.21 24.51 0.282
848.8 251 29.13 24 .43 0.277

GPRS Measured Power:
: Conducted
Carrle(erlﬁg)uency Channel No. TX Mode Power ER(’dPélﬂl;{P ER%\I,E)I R
(dBm)
824.2 128 29.29 24.59 0.288
836.4 189 4Down1Up 29.21 24 .51 0.282
848.8 251 29.14 24.44 0.278
824.2 128 27.15 22.45 0.176
836.4 189 3Down2Up 27.09 22.39 0.173
848.8 251 27.02 22.32 0.171
824.2 128 25.01 20.31 0.107
836.4 189 2Down3Up 24.95 20.25 0.106
848.8 251 24.89 20.19 0.104
824.2 128 22.89 18.19 0.066
836.4 189 1Down4Up 22.85 18.15 0.065
848.8 251 22.81 18.11 0.065
EGPRS (8PSK) Measured Power:
Carer 1o0Uency | GraneiNo. | TxMode |  Power | ERPEIRP | ERPIEIRP
(dBm)
824.2 128 22.08 17.38 0.055
836.4 189 4Down1Up 22.29 17.59 0.057
848.8 251 21.88 17.18 0.052
824.2 128 20.63 15.93 0.039
836.4 189 3Down2Up 22.78 18.08 0.064
848.8 251 22.99 18.29 0.067
824.2 128 19.33 14.63 0.029
836.4 189 2Down3Up 20.78 16.08 0.041
848.8 251 19.22 14.52 0.028
824.2 128 19.80 15.10 0.032
836.4 189 1Down4Up 17.69 12.99 0.020
848.8 251 18.63 13.93 0.025
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No.: SRTC2022-9004(F)-22070702(A)

FCC ID: SRQ-ZTEAS2LITE2

GSM1900

1. RF Power Output
PCS1900
GSM Measured Power:

Carrier frequency

Channel No.

RF Power Output

(MHz) (dBm)
1850.2 512 26.00
1880 661 25.92
1909.8 810 25.99

GPRS Measured Power:

Carrier frequency

RF Power Output

(MHz) Channel No. TX Mode (dBm)
1850.2 512 25.98
1880 661 4Down1Up 25.91
1909.8 810 25.99
1850.2 512 23.21
1880 661 3Down2Up 22.91
1909.8 810 22.76
1850.2 512 21.79
1880 661 2Down3Up 21.50
1909.8 810 21.33
1850.2 512 19.67
1880 661 1Down4Up 19.40
1909.8 810 19.28
EGPRS (8PSK) Measured Power:
Ca”'e('lv‘;[_'e;)“ency Channel No. TX Mode = P‘z‘é"g:n?“tp“t

1850.2 512 21.60
1880 661 4Down1Up 22.74
1909.8 810 21.13
1850.2 512 20.64
1880 661 3Down2Up 19.27
1909.8 810 19.01
1850.2 512 16.69
1880 661 2Down3Up 16.70
1909.8 810 17.08
1850.2 512 16.64
1880 661 1Down4Up 16.37
1909.8 810 15.71
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B AR S e i e FCC ID: SRQ-ZTEA52LITE2
2. Occupied Bandwidth
PCS1900
GSM MODE:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (kHz)
1850.2 512 246.02
1880 661 240.23
1909.8 810 248.91
GPRS MODE:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (kHz)
1850.2 512 247.47
1880 661 233.00
1909.8 810 244,57
EGPRS (8PSK) MODE:
Carrier frequency Bandwidth of 99% Power
(MHz) Channel No. (kHz)
1850.2 512 244,57
1880 661 254.70
1909.8 810 248.91
PCS1900
GSM MODE:
Spectrum | [%]
Ref Leval 30.00 dBm Ooffser 15.0=2 dB & RBW 10 kH=
jes ALE 40 de SWT 189.6 HEs & YBW 30 kHz Mode Auto FET
SGL Count 100/100
@ 1Pk Max
M1[1] 51.71 dBm
20 dBm Oce Bw 246.020260452 ki1z
10 dBm AN
Ti Fﬂ r\;(,

O dBm /\/_/ : 7>
-10 dBm fll \\
-20 dBm "‘{

L/ ol
-30 dBm ‘[ \L r\i\ﬁ\
fJ P
-40 dBm .
\/ L

'L;?M‘%’C’ = ﬁn‘r ‘\(‘"\ f\(i ﬂ\'f\q\.fn F‘M’r’

-50 dBm

CF 1.8502 GHZ H91 pts — Span 1.0 MHZ
L JU J o
“ete: 1S MAR.ZOES ICHERv1 5

Channel 512
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SI !I C No.: SRTC2022-9004(F)-22070702(A)

The Sage Pl oo slniog Boaid Tl Commd

EF e e FCC ID: SRQ-ZTEAS2LITE2

Spectrum I 'Iv:tl

Ref Level 30.00 dBm Offset 15.08 dB e RBW 10 kHz

jes ALt <0 de SWT 189.6 P = YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -50.57 dBm
1.87950000 GHz
20 dBm Occ Bw 240.231548481 kH=z
Gt f\v/{”\/\f\'\m
—_ X
™

P

o ;
-20 dBm (\/\"ﬂr \ f‘\[‘,Lv\

-30 dBem
= -
N \'M £

ALVt A

-40 dBm

-50 dBam
CF 1.88 GH=z 691 pts Span 1.0 MHz
—
L J1 ] .
=ate: 1S . MAR.ZCSD 1C:34:285

Channel 661
Spectrum I [@

Ref Level 30.00 dBm Offset 15.08 dB e RBW 10 kHz

jes ALt <0 de SWT 189.6 P = YBW 30 kHz Mode Auta FFT
SGL Count 1007100

@ 1Pk Max

M1[11 -50.80 dBm
1L.90930000 GHZ
20 dBm Occ Bw 248.914616498 kHz

10 dBm Vn!"f‘f\u'\
Tl ’Jﬂj \/\ r2

o dBm /»/ r\(l\-\
-10 dBm
-20 dBm

L7

R
-30 dBm vf‘fw\J \\I\\m
W)
-40 dBm P
1 o, Nl
k’fw‘m\/\;w\.f v e pr——

=60 dBm

CF 1.9098 GH=z 691 pts Span 1.0 MHz
m—
L JT , A0

Tete: 15 MAR.TCVT ECE583:13

Channel 810

The State Radio_monitoring_center Testing Center (SRTC) Page number: 51 of 81
Tel: 86-10-57996183
Fax: 86-10-57996388 Vv3.0.0



The Sage Pl oo slniog Boaid Tl Commd

No.: SRTC2022-9004(F)-22070702(A)
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GPRS MODE:
Spectrurm | 'Iglull
Ref Level 20,00 dem  Offset 15.05 dB e RBW 10 kHz
jes Attt 40 dB SWT 189.6 ps & VBW 30 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
MA[1] -52.64 dBm
1.84970000 GH=z
20 dBm Occ Bwy 247.467438495 kHz
10 dBm J\F/\VX\F“
- v 1
Fil N Y
O dBm ?\‘ X

-10 dBm / ,_F/{ k\\
-20 dBm -

rr(\f'-x_ 2 v r‘ﬁ\\\/’\
=30 dBm /'U

-40 dBm
} sa ﬂgn.f\ A M \ﬂ‘v\n

o
SNV g T
~60 dBm
CF 1.8502 GHZ 691 pts Span 1.0 MHZz
—
L JU ] 40
Tete: 1R .MARGECES 1C:56:4%

Channel 512
Spectrum I

I:I:I:tl
e
Ref Level 30.00 dBm Offset 15.05 dBE & RBW 10 kHz
jes ALt <0 de SWT 189.6 P = YBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -50.91 dBm
1.87950000 GHz
20 dBm Occ Bw

232.995658466 kHz

it P e i Ay
Tf""' \\h
0 dBm

-10 dBm /A \“q\'
[ A

-30 dB ’r\f\ / L\J

™
v il
.

L

1, \\-\ F i A,
tm\r’\ v e o
-60 dBm
CF 1.88 GH= 691 pts Span 1.0 MHz
—
L JU ) we.
Sete: 15.MAR.ZCTF e

Channel 661
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No.: SRTC2022-9004(F)-22070702(A)
EF e e FCC ID: SRQ-ZTEAS2LITE2
Spectrum I 'Ivnl

Ref Level 30.00 dBm Offset 15.05 dBE & RBW 10 kHz
jes ALt <0 de SWT 1988.6 ps = VYBW 30 kHz Mode Auta FFT
SGL Count 1007100
@ 1Pk Max
Mi[1] -51.20 dBm
1.90930000 GH=z
20 dBm Occ Bw 244.5730824609 kHz
10 dBm V‘J‘\'\w"q’, ,.’“\,F"\U
T1 s
o dBm "7\”‘
-10 dem A

J \
i f‘\f/\_/f Ik"-/\“\f‘x
.

-40 dBm A
|7
|

'WJ-L.V\ L
I}‘%D»ﬁ%jﬁv T
-50 dam
CF 1.9098 GHz 691 pts o Spon 1.0 nMiiz
L JU J Al
Sete: 15.MAR.ZCPF 1C:58:08
Channel 810
Spectrum I 'Ivnl
Ref Level 30.00 dBm  Offset 15.08 dB & RBW 10 kHz
js ALt 40 dB  SWT  180.6 ps & YBW 320 kHz Mode Auto FFT
SGL Count 1007100
@ 1Pk Max
M1[1] -52.04 dBm
1.84970000 GHZ
20 dBm Occ Bw 244.579082409 kHz
10 dBm
Fii WA
5
O dBm
TF Fx
-10 deém /f’““ \\
-20 dBm 7

-30 dBm J \\Jl! f’ \\
-40 dBm "!\/ ul\l-\

) N
| S

et Ve
-60 dBm

CF 1.8502 GH=z

691 pts Span 1.0 MHz
—_
L J

Y A

Sate: 15 MAR.TCES

Channel 512
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